R FCC Part 15.247_KDB558074_Test Report

1.6dB Bandwidth

Test Mode | Test Channel Ant EBW[MHZ] Limit Verdict
11B 2412 Antl 9.152 0.5 PASS
11B 2437 Antl 9.155 0.5 PASS
11B 2462 Antl 9.150 0.5 PASS
11G 2412 Antl 16.62 0.5 PASS
11G 2437 Antl 16.61 0.5 PASS
11G 2462 Antl 16.61 0.5 PASS

11N20SISO 2412 Antl 17.83 0.5 PASS

11N20SISO 2437 Antl 17.83 0.5 PASS
11IN20SISO 2462 Antl 17.82 0.5 PASS
11N40SISO 2422 Antl 36.51 0.5 PASS
11N40SISO 2437 Antl 36.53 0.5 PASS
11N40SISO 2452 Antl 36.50 0.5 PASS




FCC Part 15.247_KDB558074_Test Report

Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11B 2412 Antl

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 01:42:21 PMDec 03, 2017
ICenter Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.41149 GHz
Ref Offset 7.07 dB
10aBay___Ref 20.00 dBm 1.8351 dBm
og T
00 ’1 Center Freq||
0.00 SRS L I Sy 2.412000000 GHz
-20.0
-30.0 /"';/ \\\
-40.0
_50.0 WMV.I"\JT %_‘mw
-60.0
-70.0
Center 2412 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms| 3000000 M
Auto Man
Qccupied Bandwidth Total Power 18.3 dBm
12.296 MHz Freqoftset
Transmit Freq Error -2.980 kHz OBW Power 99.00 % OHz
x dB Bandwidth 9.152 MHz x dB -6.00 dB
MSG STATUS

Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11B_2437_Antl

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 01:44:50 PMDec 03, 2017
ICenter Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43649 GHz
Ref Offset 8.07 dB
10dBiaiv__Ref 20.00 dBm 3.1186 dBm
og !
1.0 ’1 Center Freq||
000 /Mx, N _\L\ 2437000000 GHz
e TV VI
-20.0 f/v v\
-30.0
40.0 J‘/ \'\L
10 bt e
| T fi]
-50.0
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Qccupied Bandwidth Total Power 19.7 dBm
12.324 MHz FreqOffset
Transmit Freq Error 620 Hz OBW Power 99.00 % OHz
x dB Bandwidth 9.155 MHz x dB -6.00 dB

MSG

ISTATUS
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Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11B_2462_Antl

MSG

Agilent Spectrum Analyzer - Occupied BW

STATUS

il RL RF SO&  AC SEMSEPULSE ALIGN AUTO 01:46:36 PMDec 05, 2017
ICenter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:> 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.46149 GHz
Ref Offset 8.07 dB
10dBdiv___ Ref 20.00 dBm 3.5270 dBm
og !
00 ’1 Center Freq|
0.00 /J,. Lo P, Luﬂm\ 2.462000000 GHz
-10.0
AV v/
-20.0 /_/ \
300 v <
-40.0 v
500 ot g WM“""‘“V _—
-50.0
-70.0
Center 2.462 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3,000000 MH=
Auto Man
Occupied Bandwidth Total Power 20.0 dBm
12.342 MHz Freqoffse
Transmit Freq Error -19.528 kHz OBW Power 99.00 % OHz
x dB Bandwidth 9.150 MHz x dB -6.00 dB

e |
6dB Bandwidth_11G_2412_Antl

i RL RF SO0&  AC SEMSEPULSE ALIGH AUTO 01:52:15 PMDec 03, 2017
ICenter Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.40741 GHz
Ref Offset 7.07 dB
10aBy___Ref 20.00 dBm -7.5330 dBm
og
00 Center Freq||
0.00 1 2.412000000 GHz
_1DD JMW L A g | p ey oI AR, ) 7 an Py g L
200
nd
-30.0 ’/ \L\\'
-40.0 / \
50,0 et \."*1" PUSBSS—
-60.0
-70.0
Center 2.412 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 13.1 dBm
16.508 MHz Freqoftset
Transmit Freq Error -13.800 kHz OBW Power 99.00 % OHz
x dB Bandwidth 16.62 MHz x dB -6.00 dB
MEG STATUS
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SEMSE:PULSE]

6dB Bandwidth_11G_2437_Antl

ALIGN AUTO 01:54:36 PMDec 03, 2017

MSG

Agilent Spectrum Analyzer - Occupied BW

Ienter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.43865 GHz
Ref Offset 8.07 dB
10dBidiv___ Ref 20,00 dBm -6.1250 dBm
og
oo ] Center Freq||
0.00 2.437000000 GHz
100 furnt TR s e ey ,/v-:.*—n-ww-\mu\mum
20.0 J.J L
300 f;/ \\
-40.0 mh(\f h\.‘w“l
-50.0 ot i
-60.0
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 14.4 dBm
16.508 MHz Freqoffect
Transmit Freq Error -5.525 kHz OBW Power 99.00 % OHz
x dB Bandwidth 16.61 MHz x dB -6.00 dB

STATUS

e |
6dB Bandwidth_11G_2462_Ant1

i RL RF SO0&  AC SENSE:PULSE ALIGH AUTO 01:57:01 PMDec 03, 2017
ICenter Freq 2.462000000 GHz Center Freq: 2462000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.46365 GHz
Ref Offset 8.07 dB
10aBy___Ref 20.00 dBm -6.3114 dBm
og
00 Center Freq||
0.00 ‘1 2.462000000 GHz
100 e A A AT A A T ey | by s e m L
200 |
300 / [,
40.0 "/ \‘
00 WM P e
-60.0
-70.0
Center 2.462 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 14.3 dBm
16.495 MHz Freqoftset
Transmit Freq Error -18.269 kHz OBW Power 99.00 % OHz
x dB Bandwidth 16.61 MHz x dB -6.00 dB
MEG STATUS
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6dB Bandwidth_11N20SISO_2412_Antl

il RL RF SO&  AC SEMSEPULSE ALIGN AUTO 02:17:42 PMDec 05, 2017
ICenter Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.40912 GHz
Ref Offset 7.07 dB
10dBidiv___ Ref 20,00 dBm -6.8206 dBm
og
oo ] Center Freq||
0.00 2.412000000 GHz
100 TlafbfL Al tmwwm‘ v et P 3 rerf]
-20.0 f{ \IL
-30.0
-40.0 "(J \\
50,0 WW .\.lln” (T PETE
-60.0
-70.0
Center 2.412 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 M
Auto Man
Occupied Bandwidth Total Power 13.5 dBm
17.674 MHz Freqoftset
Transmit Freq Error 8.645 kHz OBW Power 99.00 % OHz
x dB Bandwidth 17.83 MHz x dB -6.00 dB
MSG STATUS

Agilent Spectrum Analyzer - Occupied BW

6dB Bandwidth_11N20SISO_2437_Antl

i RL RF SO0&  AC SEMSEPULSE ALIGH AUTO 02:20:00 PMDec 03, 2017
ICenter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43412 GHz
Ref Offset 8.07 dB
1Lo dBldiv Ref 20.00 dBm -5.7245 dBm
og
00 Center Freq||
0.00 ?-:wm\ 2.437000000 GHz
100 oty i A A AL
-20.0 nj/ "‘\‘
-30.0
-40.0 ,V‘M-rr/ \"L
-o0.0 AT ol B
-60.0
-70.0
Center 2.437 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 14.4 dBm
17.677 MHz Freqoftset
Transmit Freq Error 14.279 kHz OBW Power 99.00 % OHz
x dB Bandwidth 17.83 MHz x dB -6.00 dB
MEG STATUS
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SEMSE:PULSE]

6dB Bandwidth_11N20SISO_2462_Antl

ALIGN AUTO 02:21:45PMDec 03, 2017

MSG

Agilent Spectrum Analyzer - Occupied BW

Ienter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.45663 GHz
Ref Offset 8.07 dB
10dBidiv___ Ref 20,00 dBm -5.6047 dBm
og
oo ] Center Freq||
0.00 ' 2.462000000 GHz
100 PILAS LA YA AR A L | M U e Mty
-20.0 F b
300 /;ﬁr \\
-40.0
500 "WW“W \\Hmrlwﬂ-‘ A
-60.0
-70.0
Center 2.462 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 14.7 dBm
17.669 MHz Freqoftset
Transmit Freq Error 3.902 kHz OBW Power 99.00 % OHz
x dB Bandwidth 17.82 MHz x dB -6.00 dB

STATUS

e |
6dB Bandwidth_11N40SISO_2422_ Antl

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 02:24:14 PMDec 03, 2017
ICenter Freq 2.422000000 GHz Center Freq: 2422000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.42416 GHz
Ref Offset8.07 dB
10aBay___Ref 20.00 dBm -9.0657 dBm
og
00 Center Freq||
0.00 .1 2.422000000 GHz
-10.0 T e e o e
-20.0 }{ \ [. LL
300
-40.0 va;f \‘\\\
50,0 prapelasgtancihugt g
-50.0
-70.0
Center 2.422 GHz Span 60 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 5.8ms 5.000000 M
Auto Man
Occupied Bandwidth Total Power 14.5 dBm
36.125 MHz Freqoftset
Transmit Freq Error 2.279 kHz OBW Power 99.00 % OHz
x dB Bandwidth 36.51 MHz x dB -6.00 dB
MSG STATUS
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6dB Bandwidth_11N40SISO_2437_Antl

RL RF S0G  AC SEMSE:PULSE] ALIGN AUTO 02:2f:46 PMDec 03, 2017

|Center Freq 2.437000000 GHz Center Fréq: 2437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:> 11
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS

Ref Offset 8.07 dB Mkr1 2.42038 GHz
10 dB/div Ref 20.00 dBm -9.3485 dBm
Log
oo Center Freq||
0.00 ’1 2.437000000 GHz|
-10.0 AT e v 7 i " Ty
200 wl [—

:30:0 1/ \.
-40.0 "j \*
-50.0 fiesde-al -""Jf \‘m

L e i

Center 2.437 GHz Span 60 MHz

Res BW 100 kHz #VBW 300 kHz Sweep 58ms|| CF Step
Auto Man
Occupied Bandwidth Total Power 14.4 dBm
36.106 MHz Freqoftset
Transmit Freq Error -1.207 kHz OBW Power 99.00 % OHz
x dB Bandwidth 36.53 MHz x dB -6.00 dB
MSG STATUS

e |
6dB Bandwidth_11N40SISO_2452_Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 02:31:06 PMDec 035, 2017
ICenter Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS

Ref Offset 8,07 dB Mkr1 2.45416 GHz
10 dB/div Ref 20.00 dBm -9.0516 dBm
Log
100 Center Freq||
0.0o .1 2452000000 GHz
-10.0 o ey e ey
-20.0 "\

:5u:u AL ol rt \‘u‘#

-60.0
-70.0
Center 2.452 GHz Span 60 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 5.8 ms soobrep
Auto Man
Occupied Bandwidth Total Power 14.7 dBm
36.100 MHz Freqofse
Transmit Freq Error 1.775 kHz OBW Power 99.00 % OHz
x dB Bandwidth 36.50 MHz x dB -6.00 dB
MEG STATUS
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2.Maximum peak conducted output power

Test Mode I\IE‘SIAI Ant Power[dBm] Limit[dBm] | Verdict
11B 2412 Antl 14.36 30 PASS
11B 2437 Antl 15.68 30 PASS
11B 2462 Antl 16.03 30 PASS
11G 2412 Antl 14.43 30 PASS
11G 2437 Antl 15.68 30 PASS
11G 2462 Antl 15.66 30 PASS

11IN20SISO 2412 Antl 14.38 30 PASS

11IN20SISO 2437 Antl 14.67 30 PASS
11N20SISO 2462 Antl 14.86 30 PASS
11IN40SISO 2422 Antl 14.67 30 PASS
11N40SISO 2437 Antl 14.55 30 PASS
11N40SISO 2452 Antl 14.83 30 PASS




FCC Part 15.247_KDB558074_Test Report

3.Maximum Peak power spectral density

Test Mode |Test Channel Ant PSD[dBm/MHZ] Limit{dBm/MHz] | Verdict
11B 2412 Antl -3.499 8.00 PASS
11B 2437 Antl -2.185 8.00 PASS
11B 2462 Antl -1.791 8.00 PASS
11G 2412 Antl -10.331 8.00 PASS
11G 2437 Antl -9.251 8.00 PASS
11G 2462 Antl -9.04 8.00 PASS

11IN20SISO 2412 Antl -9.525 8.00 PASS
11IN20SISO 2437 Antl -8.546 8.00 PASS
11IN20SISO 2462 Antl -8.319 8.00 PASS
11IN40SISO 2422 Antl -12.300 8.00 PASS
11IN40SISO 2437 Antl -12.313 8.00 PASS
11IN40SISO 2452 Antl -12.222 8.00 PASS
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Maximum Peak power spectral density 11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 01:43:06 PMDec 05, 2017
Center Freq 2.412000000 GHz Avg Type: Log-Pur macE[1g45g |  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TVPE| ek
IFGain:Low #Atten: 30 dB verP PPPPP
Auto Tune
Ref Offset 7.07 dB Mkr1 2.412 90 GHz
10 dBidiv  Ref 20.00 dBm -3.499 dBm
fLog
Center Freq
0o 2.412000000 GHz
Q.00 .1 |
StartFreq
A0 MM W S 2397000000 GHz
L —
=0 y Stop Freq
2.427000000 GHz
-300
400 / Hlk CF Step
J’ H.Ll 3.000000 MHz
Aut M
500 h M Fr t l‘l i — o
ot v
o W heel|  Freqofrset
0 Hz
-70.0
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density 11B 2437 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 01:45:35 PMDec 03, 2017
Center Freq 2.437000000 GHz | Avg Type: Log-Pur waE[1o345g |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE | M bt
IFGainilow  #htten: 30 dB veTP PPPPP
Auto Tune
Ref Offset 8,07 dB Mkr1 2.437 90 GHz
10dBidiv  Ref 20.00 dBm -2.185 dBm
JLog
Center Freq
100 2 437000000 GHz
Q.00 .1
MM W StartFreq
100 1 "'ML-JLL 2.422000000 GHz
200 ﬂ / \ )‘“\
v U Stop Freq
2452000000 GHz
-300 )}I‘ l\
i CF Step
e a Y 3.000000 MHz
2/ a ™
500 " I
g " Nty
on Freq Offset
0 Hz
-700
Center 2.43700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

MSG

ISTATUS
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Maximum Peak power spectral density 11B 2462 Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC

ALIGN AUTO

01:47:21 PMDec 03, 2017

Center Freq 2.462000000 GHz | Avg Type: Log-Pwr wece[[2345¢6|  Frequency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TYPE | ik
IFGain:Law  #Atten: 30 dB ver|P FPPF R
Auto Tune
Ref Offset 8.07 dB Mkr1 2.462 90 GHz
10 dBidiv  Ref 20.00 dBm -1.791 dBm
fLog
Center Freq
10D 2462000000 GHz
1
0.00 .
mwhl MM StartFreq
400 M 1 ”*M 2.447000000 GHz
00 Jﬂ { \Hl\\
V v Stop Freq
2.477000000 GHz
-30.0
400 l‘/ 1\ CF Step
N W 3.000000 MHz
Aut M
-50.0 } JI LL,M I — -
P LT
00 Freq Offset
0 Hz
700
Center 2.46200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density 11G 2412 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 01:53:00 PM Dec 03, 2017
Center Freq 2.412000000 GHz | Avg Type: Log-Pwr W[z a5 |  Frequency
PNO: Fast ~—»— Trig:Free Run Avg[Hold: 1010 TPE M bbbt
IFGain:low  #Atten: 30 dB verfF FPPF R
Auto Tune
Ref Offset 7.07 dB Mkr1 2.408 88 GHz
10 dBidiv  Ref 20.00 dBm -10.331 dBm
JLog
Center Freq
1o 2412000000 GHz
0.00
1 StartFreq
100 /UWNW( MJ\JW\‘J‘* WW MMWM 2,397000000 GHz
e i Stop Freq
i 2.427000000 GHz
300 i
400 Hk CF Step
3.000000 MHz
Auto Man
-50.0 W
. Perdf WWW Freq Offset
0Hz
-70.0
Center 2.41200 GHz Span 30.00 MHz

Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

MSG ISTATUS
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Maximum Peak power spectral density 11G_2437_Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC

ALIGN AUTO

01:55:22 PMDec 03, 2017

Center Freq 2.437000000 GHz | Avg Type: Log-Pwr wece[[2z45¢6|  Frequency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Low #Atten: 30 dB ver|P PPPPP
Auto Tune
Ref Offset 8.07 dB MKkr1 2.442 64 GHz
10 dBidiv  Ref 20.00 dBm -9.251 dBm
fLog
Center Freq
100 2.437000000 GHz
0.00
1 StartFreq
100 W WWMW\ A WM 2.422000000 GHz
0 ‘ Stop Freq
2.452000000 GHz
-30.0
400 CF Step
3.000000 MHz
Auto Man
e bt
-60.0 Freq Offset
0Hz
700
Center 2.43700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density 11G_ 2462 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 01:57:47 PMDec 05, 2017
Center Freq 2.462000000 GHz | Avg Type: Log-Pwr Wice[[oza5g|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low #Atten: 30 dB veT|P PPPPP
Auto Tune
Ref Dffset 807 dB Mkr1 2.458 88 GHz
10 dBidiv  Ref 20.00 dBm -9.040 dBm
JLog
Center Freq
ne 2.462000000 GHz
0.00
1 StartFreq
100 (WW\M WW Wﬂ" NWVW\W W 2.447000000 GHz
0 StopFreq
2.477000000 GHz
-30.0
400 NL\‘N CF Step
3.000000 MHz
Auto Man
-500 M w
600 Freq Offset
0Hz
-70.0
Center 2.46200 GHz Span 30.00 MHz

Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

MSG ISTATUS
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Maximum Peak power spectral density 11N20SISO_2412 Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC SEMSEPULEE]

ALIGN AUTO

02:18:27 PMDec 03, 2017

Center Freq 2.412000000 GHz | Avg Type: Log-Pwr wacE2o45g| Freduency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TYPE | ik
IFGainLow  #Atten:30 dB ver|P FPPF R
Auto Tune
Ref Offset 7.07 dB Mkr1 2.412 63 GHz
10dBidiv  Ref 20.00 dBm -9.525 dBm
fLog
Center Freq
0.0 2.412000000 GHz
Q.00
1 StartFreq
400 %MUMMMWW . W 2.397000000 GHz
0 StopFreq
j 2.427000000 GHz
-300 la
400 rHH \1 CF Step
3.000000 MHz
Auto Man
-A0.0 W \NW
o Mt  Freqorrset
0 Hz
700
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density_11N20SISO_2437_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 02:20:45 PMDec 03, 2017
Center Freq 2.437000000 GHz | Avg Type: Log-Pwr Wacs[iz3456(  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGainLow  #Atten:30 dB vET|P PRFF P
Auto Tune
Ref Offset B.07 dB Mkr1 2.437 63 GHz
10dBidlv  Ref 20.00 dBm -8.546 dBm
JLog
Center Freq
00 2.437000000 GHz
Q.00
1 StartFreq
100 NW YW{VWW% , WM[WWUW 2.422000000 GHz
0 StopFreq
"F 2.452000000 GHz
-300 t
400 Hﬂ \\ CF Step
3.000000 MHz
Auto Man
. eyt Freq Offset
0 Hz
-70.0
Center 2.43700 GHz Span 30.00 MHz

Res BW 30 kHz

#VBW 100 kHz

Sweep 31.67 ms (1001 pts)

MSG

ISTATUS
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Maximum Peak power spectral density 11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 02:22:30 PMDec 035, 2017
Center Freq 2.462000000 GHz | Avg Type: Log-Pwr macE[1g45g |  Freduency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TVPE| ek
IFGainLow  #Atten:30 dB ver|P PRFFP
Auto Tune
Ref Offset 807 dB Mkr1 2.462 63 GHz
10 dBidiv  Ref 20.00 dBm -8.319 dBm
fLog
Center Freq
80 2.462000000 GHz
Q.00
1 StartFreq
400 YWWWW\ W\T\ WWMWWWW 2.447000000 GHz
0 Stop Freq
J‘ 2.477000000 GHz
-30.0 I
400 fN \\ CF Step
3.000000 MHz
Auto Man
L ol b
0 e FreqOffset
0 Hz
700
Center 2.46200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density_11N40SISO_2422_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 02:25:00 PM Dec 03, 2017
Center Freq 2.422000000 GHz | Avg Type: Log-Pwr W[z a5 |  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGainLow  #Atten:30 dB veTP PPPPP
Auto Tune
Ref Offset 8.07 dB Mkr1 2.420 14 GHz
10dBidlv  Ref 20.00 dBm -12.300 dBm
JLog
Center Freq
00 2.422000000 GHz
Q.00
StartFreq
00 m 2,392000000 GHz
0 Stop Freq
2.452000000 GHz
-300
400 j \ CF Step
6.000000 MHz
Auto Man
o0 Freq Offset
0 Hz
-70.0
Center 2.42200 GHz Span 60.00 MHz

Res BW 30 kHz

#VBW 100 kHz

Sweep 63.27 ms (1001 pts)

MSG

ISTATUS
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Maximum Peak power spectral density 11N40SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA

RL RF S0G  AC ALIGN AUTO

02:30:06 PMDec 03, 2017

Center Freq 2.437000000 GHz | Avg Type: Log-Pwr wece[[2345¢6|  Frequency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Low #Atten: 30 dB ver|P PPPPP
Auto Tune
Ref Offset 8.07 dB MKkr1 2.438 86 GHz
10 dBidiv  Ref 20.00 dBm -12.313 dBm
fLog
Center Freq
100 2.437000000 GHz
0.00
StartFreq
100 &1 2.407000000 GHz
0 Stop Freq
2.467000000 GHz
-30.0
40,0 /J L\ CF Step
6.000000 MHz
Auto Man
h W Mwwﬂnw
-60.0 Freq Offset
0Hz
700
Center 2.43700 GHz Span 60.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 63.27 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density_11N40SISO_2452_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGHN AUTO 02:31:51 PMDec 05, 2017
Center Freq 2.452000000 GHz | Avg Type: Log-Pwr Wice[[osa5g|  Freduency
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4.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max. Spurious Level Limit Verdict

Mode Channel Power[dBm] [dBm] [dBm]

11B 2412 Antl 1.735 -49.231 -18.27 PASS

11B 2462 Antl 3.465 -49.134 -16.54 PASS

11G 2412 Antl -7.579 -49.251 -27.58 PASS

11G 2462 Antl -6.356 -48.917 -26.36 PASS
11IN20SISO| 2412 Antl -6.633 -49.393 -26.63 PASS
1IN20SISO| 2462 Antl -5.822 -48.990 -25.82 PASS
11IN40SISO| 2422 Antl -9.257 -47.471 -29.26 PASS
11IN40SISO| 2452 Antl -9.387 -48.543 -29.39 PASS
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Band-edge for RF Conducted Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF SO0&  AC SEMSEPULSE ALIGH AUTO 01:43:18 PMDec 03, 2017
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MEG STATUS

Band-edge for RF Conducted Emissions_11B_2462_Antl

Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_11G 2412 Antl

Agilent Spectrum Analyzer - Swept SA

| RL RF S0G  AC SEMSEPULEE] ALIGN AUTO

01:53:12 PMDec 03, 2017
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MEG STATUS
Band-edge for RF Conducted Emissions_11G_2462_Antl
Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_11N20SISO_2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF SO0&  AC SENSE:PULSE ALIGH AUTO 02:18:38 PMDec 03, 2017
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PNO: Fast —— T1rig: Free Run Avg|Held: 10M0 TYPE | ikt
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MEG STATUS
Band-edge for RF Conducted Emissions_11N20SISO_2462_ Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SENSEPULSE ALIGH AUTO 0z:22:41 PMDec 03, 2017
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Band-edge for RF Conducted Emissions_11N40SISO_2422 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 02:25:11 PMDec 03, 2017 F
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MSG STATUS
Band-edge for RF Conducted Emissions_11N40SISO_2452 Antl
Agilent Spectrum Analyzer - Swept SA
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5.RF Conducted Spurious Emissions

Max.

o |l o (S S e | et oetgom] (s | G | v
11B 2412 Antl 30 26000 100 300 1.723 -44.442 18.<2-77 PASS
11B 2437 Antl 30 26000 100 300 3.016 -43.761 16.<9-84 PASS
11B 2462 Antl 30 26000 100 300 3.393 -42.511 16.<6-07 PASS
11G 2412 Antl 30 26000 100 300 -7.627 | -44.728 27.<6-27 PASS
11G 2437 Antl 30 26000 100 300 -6.332 | -44.658 26.<3-32 PASS
11G 2462 Antl 30 26000 100 300 -6.5 -43.763 | <-26.5 | PASS
11N20SISO| 2412 Antl 30 26000 100 300 -6.643 | -43.818 26.<6-43 PASS
11N20SISO| 2437 Antl 30 26000 100 300 -6.021 | -42.650 26.<O-21 PASS
11N20SISO| 2462 Antl 30 26000 100 300 -5.742 | -43.278 25.<7_42 PASS
11N40SISO| 2422 Antl 30 26000 100 300 -9.478 | -43.597 29:78 PASS
11N40SISO| 2437 Antl 30 26000 100 300 -9.342 | -43.110 292,_42 PASS
11N40SISO| 2452 Antl 30 26000 100 300 -9.322 | -43.576 < PASS
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RF Conducted Spurious Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA
i RL RF S0Q  AC

ALIGN AUTO

01:43:20 PMDac 05, 2017
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Agilent Spectrum Analyzer - Swept SA
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RF Conducted Spurious Emissions_11B 2437_Antl

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 01:45:46 PMDec 05, 2017
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Agilent Spectrum Analyzer - Swept SA

STATUS
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RF Conducted Spurious Emissions_11B 2462 Antl

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 01:47:44 PMDec 05, 2017
Center Freq 2.462000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
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Agilent Spectrum Analyzer - Swept SA

STATUS

 RL RF S0Q  AC SEMSE:PULSE ALIGNAUTO 01:47:55 PMDec 05, 2017 F
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PNO: Fast —»— 1tig:Free Run Avg[Hold: 1110 TPE | ik
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RF Conducted Spurious Emissions_11G 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 01:53:23 PMDec 05, 2017
Center Freq 2.412000000 GHz #Bvg Type: RMS macE[123455| | reduency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1010 TYPE| I bt
IFGain:Low #Atten: 30 dB verfP PPPPP
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Log
Center Freq
o 2.412000000 GHz
0.0o
.1 StartFreq
-0 AL A | e gy 2.392000000 GHz
it J{J \« Stop Freq
rsziend| 2432000000 GHz
300 A LY
400 / \ CF Step
' 4.000000 MHz
Auto Man
500 Y '1.|l W
a0 Freq Offset
' 0Hz
-70.0
Center 2.41200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0Q  AC SENSE:PULSE ALIGN AUTO 01:53:34 PMDec 03, 2017 F
Center Freq 13.015000000 GHz _ AAvg Type: RMS TRACE[12345 6 requency
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MSG STATUS
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RF Conducted Spurious Emissions_11G_2437_Antl

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz
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Sweep 4.267 ms (8001 pts)
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Agilent Spectrum Analyzer - Swept SA
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RF Conducted Spurious Emissions_11G 2462 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 02:03:33 PMDec 05, 2017
Center Freq 2.462000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
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Agilent Spectrum Analyzer - Swept SA

STATUS

] RL RF SO%  AC SEMSE:PULSE, ALIGN AUTO (02:03:44 PM Dec 05, 2017 F
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MSG STATUS
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RF Conducted Spurious Emissions_11N20SISO_ 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 02:18:50 PMDec 05, 2017
Center Freq 2.412000000 GHz #Bvg Type: RMS macE[123455| | reduency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1010 TYPE| I bt
IFGain:Low #Atten: 30 dB perfP PP PP
ot Ofeet 707 dB MKr1 2.409 135 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -6.643 dBm
Log
Center Freq
0o 2.412000000 GHz
0.oo 1
StartFreq
400 bt A Imwn LMLl 2.,392000000 GHz,
) f ety plms) LS \
it J‘ ‘1‘ Stop Freq
f \ =5 B 2 432000000 GHz
-30.0
400 / \ CF Step
' 4.000000 MHz
Auto Man
a0 Freq Offset
' 0Hz
=700
Center 241200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0 AC SENSE:PULSE ALIGN AUTO 02:19:01 PMDec 05, 2017 F
Center Freq 13.015000000 GHz || #Avg Type: RMS TRACE[T 2345 6 requency
PHO: Fast —— Thy:Free Run AvglHold: 1110 TPE |V idih
IFGain:Low  WAtten:30 dB Der|P PRFPP
Auto Tune,
Ref Offset 707 dB Mkr2 25.494 GHz
10dBidiv  Ref 20.00 dBm -43.818 dBm
JLog
CenterFreq
1m0 13.015000000 GHz
Q.00
1 StartFreq
100 30.000000 MHz
. Stop Freq
25 | 56000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11N20SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz

#VBW 300 kHz

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 02:20:57 PMDec 05, 2017
Center Freq 2.437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 8.07 dB MKr1 2.434 145 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -6.021 dBm
Log
Center Freq
10.0 2.437000000 GHz
0.oo 1
i StartFreq
00 i AR P B 2.417000000 GHz
=200 J l
\ -26.02 dBm)| Stop Freq
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-30.0 +
400 f \\ CF Step
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Auto Man
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00 Freq Offset
0Hz
=700
Center 243700 GHz Span 40.00 MHz

Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0&  AC SEMSEPULSE ALIGN AUTO 02:21:07 PMDec 05, 2017
Center Freq 13.015000000 GHz \ #Avg Type: RMS W[ 23455 reduency
PHO: Fast —— 11ig:Free Run Avg|Held: 1110 TPE| M e
IFGainlow  ®Atten: 30 dB perfP PPPPP
Auto Tune
Ref Offset 8.07 dB Mkr2 25.610 GHz
10 dBidiv ~ Ref 20.00 dBm -42.650 dBm
fLog
Center Freq
0D 13.015000000 GHz
Q0o
1 StartFreq
00 30.000000 MHz
=200
-26.02 dBm| Stop Freq
26.000000000 GHz
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400 CF Step
' 2597000000 GHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS




FCC Part 15.247_KDB558074_Test Report

RF Conducted Spurious Emissions_11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz

#VBW 300 kHz

Sweep 4.267 ms (8001 pts)

il RL RF S0G  AC SEMSE:PULSE ALIGHAUTO 02:22:53 PMDec 05, 2017
Center Freq 2.462000000 GHz #Avg Type: RMS WacE[123456|  reduency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |14 Wbt
IFGainLow  ®Atten: 30 dB petP PRPEF
Ref Offset 8.07 dB MKr1 2.459 130 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -5.742 dBm
Log
CenterFreq
0o 2.462000000 GHz
0.0 1
¢ StartFreq
00 i Tt g ) 0 e 2.442000000 GHz
=200 j \
k’h -25.74 B StopFreq
{ ] 2432000000 GHz
-30.0
400 / bL CF Step
' 4.000000 MHz
Auto Man
400 ) ¥ ,-MHNWWW“
a0 Freq Offset
' 0 Hz
=700
Center 2.46200 GHz Span 40.00 MHz

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

il RL RF S0 AC SEMSE:PULSE ALIGNAUTO 02:23:04 PM Dec 03, 2017 F
Center Freq 13.015000000 GHz | #Avg Type: RMS TACE[12345 6 requency
PHO: Fast —»— 1ig:Free Run Avg|Hold: 1/10 TYPE| ] et
IFGainlow  #Atten: 30 dB ver|P PPPPF
Auto Tune
Ref Offset 8.07 dB Mkr2 26.000 GHz
10 dBidiv  Ref 20.00 dBm -43.278 dBm
ILog
CenterFreq
100 13.015000000 GHz
000
1 StartFreq
00 30.000000 MHz
=200
-25.74 ciBm| Stup Freq
26.000000000 GHz
300
400 2 CF Step
2597000000 GHz
Auto Man
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00 FreqOffset
0Hz
-700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11N40SISO_2422 Antl

Agilent Spectrum Analyzer - Swept SA

|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 02:25:23 PMDec 05, 2017
Center Freq 2.422000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset£.07 dB Mkr1 2.418 51 GHz Auto Tune
10 ¢Bidiv  Ref 20.00 dBm -9.478 dBm
Log
Center Freq
100 2.422000000 GHz
0.0o
1 StartFreq
-100 },W W . 2.382000000 GHz
0 y Stop Freq
0 . sassaan| 2462000000 GHz
-40.0 \ CF Step
8.000000 MHz
Auto Man
-50.0 |
00 Freq Offset
0Hz
-70.0
Center 2.42200 GHz Span 80.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts)

MSG

Agilent Spectrum Analyzer, - Swept SA

STATUS

] RL RF S0 AC SEMSE:PULSE ALIGH AUTC 02:25:34 PMDec 03, 2017
Center Freq 13.015000000 GHz | #Avg Type: RM3 TacE[lz3456| Freduency
PNO: Fast —»— Trig: Free Run Avg|Hold: 1110 TPE |V ik
IFGain:Low #Atten: 30 dB DerfP FPPRP
Auto Tune
Ref Offset8.07 dB Mkr2 25.175 GHz
10 dBidiv  Ref 20.00 dBm -43.597 dBm
JLog
CenterFreq
100 13015000000 GHz
0.00
4 Start Freq
. 30.000000 MHz
10.0 (
e Stop Freq
. 20.45450] | 26000000000 GHz
400 2 CF Step
2597000000 GHz
Auto Man
00 |
00 Freq Offset
0Hz
700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11N40SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz

#VBW 300 kHz

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 02:30:17 PMDec 05, 2017
Center Freq 2.437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 8.07 dB Mkr1 2.439 13 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -9.342 dBm
Log
Center Freq
10.0 2.437000000 GHz
0.oo
1 StartFreq
100 MWW 2.397000000 GHz
0 Stop Freq
0 . swsan]| 2477000000 GHz
-40.0 '} \l CF Step
£.000000 MHz
Auto Man
-A0.0 I
00 Freq Offset
' 0Hz
=700
Center 243700 GHz Span 80.00 MHz

Sweep 8.000 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept 5A

STATUS

i RL RF 506 AC SEMSE:PULEE ALIGH AT 02:30:28 PMDec 05, 2017
Center Freq 13.015000000 GHz . #Avg Type: RMS WaE[l23456|  Freduency
PNO: Fast —»— Ttig:Free Run Avg[Held: 1110 THRE| ] ki
IFGainlow  W#Atten: 30 dB DeTjP FRFFF
Auto Tune
Ref Offset 8.07 dB Mkr2 25.636 GHz
10 dBidiv  Ref 20.00 dBm -43.110 dBm
fLog
CenterFreq
100 13.015000000 GHz
000
1 StartFreq
400 30.000000 MHz
0 StopFreq
0 2s50:6n] | 26.000000000 GHz
100 ‘ CF Step
2597000000 GHz
Auto Man
500 | .
w00 FreqOffset
0 Hz
700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11N40SISO_2452_ Antl

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz

#VBW 300 kHz

Sweep 8.000 ms (8001 pts)

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 02:32:14 PMDec 05, 2017
Center Freq 2.452000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 TYPE |IW] ikt
IFGain:Low #Atten: 30 dB perfF PRPPP
Ref Offset8.07 dB MKkr1 2.454 13 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -9.322 dBm
Log
Center Freq
100 2.452000000 GHz
0.oo
1 StartFreq
-0 Jl"' W . 2.412000000 GHz
e StopFreq
sammd| 2492000000 GHz
-30.0 T
-40.0 \ CF Step
8.000000 MHz
Auto Man
-A0.0
-60.0 Freq Offset
0Hz
=700
Center 2.45200 GHz Span 80.00 MHz

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

i RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 02:32:25 PMDec 05, 2017 F
Center Freq 13.015000000 GHz \ #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1rig:Free Run Avg|Hold: 1110 THPE |IM bt
IFGainlow  #Atten:30 dB perfP PP PP
Auto Tune
Ref Offset 8.07 dB Mkr2 25.682 GHz
10 dBidiv  Ref 20.00 dBm -43.576 dBm
fLog
Center Freq
10,0 13.015000000 GHz
[on
1 StartFreq
0o 30.000000 MHz
it Stop Freq
29520enl| 26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
-A0.0
o0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

ISTATUS
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6.Restrict-band band-edge measurements

vode | Chamel | ANt | Frea. l[DdOI;Nn?]r e %g)cligg [dBuEV/m] DB [dI;liJT/i/tm] Vel
118 2412 | Antl [2310.0] -4503 | 3 0 | 5317 | PEAK | 74 |PAsS
118 2412 | Antl [2310.0] 5492 | 3 0 | 4328 | Av 54 | PASS
118 2412 | Antl |2390.0| -4317 | 3 0 | 5503 | PEAK | 74 |PAss
118 2412 | Antt |2390.0] -5382 | 3 0 | 4438 | Av 54 | PASS
118 2462 | Antl | 24835 -42.69 | 3 0 | 5551 | PEAK | 74 |PASs
118 2462 | Antl |24835| -52.95 | 3 0 | 4525 | Av 54 | PASS
118 2462 | Antl |2500.0| -4222 | 3 0 | 5598 | PEAK | 74 |PASS
118 2462 | Antl |2500.0| -52.95 | 3 0 | 4525 | Av 54 | PASS
11G 2412 | Antl |2310.0] -4520 | 3 0 | 5300 | PEAK | 74 |PAss
11G 2412 | Antl [2310.0| -54.93 | 3 0 | 4327 | av 54 | PASS
11G 2412 | Antl |2390.0| -43.01 | 3 0 | 5519 | PEAK | 74 |PAss
11G 2412 | Antt |2390.0] -5329 | 3 0 | 4491 | Av 54 | PASS
11G 2462 | Antl | 24835 -42.01 | 3 0 | 5619 | PEAK | 74 |PAss
11G 2462 | Antl |24835| 5230 | 3 0 459 | Av 54 | PASS
11G 2462 | Antl |2500.0| -40.43 | 3 0o | 5777 | PEAK | 74 |PAss
11G 2462 | Antl |2500.0| 5255 | 3 0 | 4565 | AV 54 | PASS
11N20SISO 2412 Antl | 2310.0 | -44.53 3 0 53.67 PEAK 74 PASS
11N20SISO| 2412 | Antl |2310.0] -54.92 | 3 0 | 4328 | Av 54 | PASS
11N20SISO 2412 Antl | 2390.0 | -41.72 3 0 56.48 PEAK 74 PASS
11N20SISO| 2412 | Antl | 23900| -52.96 | 3 0 | 4524 | Av 54 | PASS
11N20SISO| 2462 | Antl | 24835 -42.08 | 3 0 | 5612 | PEAK | 74 |PAss
11N20SISO| 2462 | Antl | 24835| 5217 | 3 0 | 4603 | Av 54 | PASS
11N20SISO| 2462 | Antl |2500.0| -41.21 | 3 0 | 56.99 | PEAK | 74 |PAss
11N20SISO| 2462 | Antl |2500.0| -52.50 | 3 0o | 4570 | Av 54 | PASS
11N40SISO 2422 Antl | 2310.0 | -42.24 3 0 55.96 PEAK 74 PASS
11N40SISO| 2422 | Antl | 23100| -53.98 | 3 0 | 4422 | av 54 | PASS
11N40SISO| 2422 | Antl | 2390.0| -4030 | 3 0 | 5790 | PEAK | 74 |PASS
11N40SISO| 2422 | Antl | 23900| 5123 | 3 0 | 4697 | Av 54 | PASS
11N40SISO| 2452 | Antl | 24835 -41.67 | 3 0 | 5653 | PEAK | 74 |PASs
11N40SISO| 2452 | Antl | 2483.5| -52.05 | 3 0 | 4615 | Av 54 | PASS
11N40SISO| 2452 | Antl |2500.0| -41.41 | 3 0o | 5679 | PEAK | 74 |PAss
11N40SISO| 2452 | Antl |2500.0| -5251 | 3 0 | 4569 | Av 54 | PASS




FCC Part 15.247_KDB558074_Test Report

Restrict-band band-edge measurements_11B 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

| RL RF S0Q  AC SEMSEPULEE] ALIGH AUTO 01:43:57 PMDec 05, 2017

ICenter Freq 2.367500000 GHz \ Avg Type: Log-Pwr TACE[T23456 |  fredquency
PNO: Fast —»— Ttig:Free Run Avg|Held: 10/10 TYPE | Yk
IFGain:Low  #Atten: 30 dB pETfF PP PR R
et Oect7 07 dB MKr3 2.390 000 GHZ|| ~ AutoTune
0B Ref 20.00 dBm -43.168 dBm
1
100 Center Freq
0.0 //év \\ 2.367500000 GHz
-10.0
-20.0 / \
/ \ StartFreq
-30.0
3 y 2310000000 GHz
400 2 a s \“g
/APTRISTTIVOP ST PPSHRTEF SPSPWSEART T T
-50.0
StopFreq
2.425000000 GHz
Start 2.31000 GHz Stop 242500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11.500000 MHz
MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION WALUE m Man
III--_—_
2 [ N | | 2310000GHz[ 45034dBm| [ | ]
| 2390000GHz[ 43168dBm| | | ] Freq Offset
: -
6 I
7 I
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9 I
10 I
@ ! ! [ [ |
{4 ¥
MSG STATUS

RF ALIGN AUTO 01:44:11 PMDec 03, 2017

ICenter Freq 2. 367500000 GHz Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast ~—»— Trig: Free Run Avg[Hold: 1110 THRE | okttt
IFGain:Low #Atten: 30 dB cerfP PPPPP
Ref Offset .07 dB MKr3 2.390 000 GHZ Auto Tune
1L%gB.fdiv Ref 20.00 dBm -53.824 dBm
100 v1 Center Freq
0.00 /f“f \ 2.367500000 GHz
-10.0 v
=200 / \
/ \ StartFreq
00 / \ 2.310000000 GHz
-0.0 3 L\\
E0.0 2 , ]
0.0 Stop Freq
' 2.425000000 GHz
=00
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.967 s (8001 pts) 11.500000 MHz
MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUMNCTIOM VALUE A m Man
III-II_
Freq Offset

0Hz
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Restrict-band band-edge measurements _11B 2462 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 01:48:12 PMDec 05, 2017
ICenter Freq 2.475000000 GHz | Avg Type: Log-Pur mace[{23455|  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 10M0 TYPE| M ok’
IFGain:Low #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 8.07 dB Mkr3 2.500 000 00 GHz
10 dB/div  Ref 20.00 dBm -42.222 dBm
Log 1
100 = a— CenterFreq
0o 2.475000000 GHz
-10.0 // \
=200
/ \ StartFreq
R vy 3 3J| 2450000000 GHz
-40.0 ....’.an.W.u.‘..“.. T n rrry lJ_.“n&i
Stop Freq
2500000000 GHz
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5.000000 MHz
MKR MODE TRC| SCL A Y FUNCTION FUNCTION WIDTH FUNCTION V&LUE A M Man
1 IR 2,460 756 25 GHz 7800dBm| | [ ]
Al N | || 2,483 50000 GHz 42689dBm| [ | ]
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5 7]
6 I I R A R R
7 -t 1]
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9 I A R R
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@ ! ! ! ! I [ |
< >
MSG STATUS

Restrict-band band-edge measurements_11B 2462_Antl_AV

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 01:48:26 PMDec 03, 2017
ICenter Freq 2.475000000 GHz | Avg Type: Log-Pur mace[{23455 |  Freauency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 2110 TYPE| M iohd it
IFGain:Low #Atten: 30 dB ver|P FFEFFP
o Ofest0.07 dB MKr3 2.500 000 00 GHz|| ~ AutoTure
10 dBiciy__Ref 20.00 dBm -52.953 dBm
og
1
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EAVa—
000 2475000000 GHz
-10.0 /“/ \"‘
200 \
/ StartFreq
-0 ,\/ \ 2.450000000 GHz
-40.0 I—
[/ 2 3
\ {
StopFreq
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Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 3.899 s (8001 pts) 5.000000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTION VALUE M Man
W N[ [f|  246122500GHz|  4614dBm[ [ [ |
)l N | [f|  248350000GHz[ 529851dBm| | | |
Freq Offset
5 0 Hz
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Restrict-band band-edge measurements_11G 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMSE:PULSE] ALIGN AUTO 01:53:52 PMDec 03, 2017

ICenter Freq 2.367500000 GHz | Avg Type: Log-Pur macEogqsg|  Freduency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGainlow  #Atten:30 dB ver|P PPPP P
o Ofeet707 dB MKr3 2.390 000 GHZ Auto Tune
1ngB.fdiv Ref 20.00 dBm -43.009 dBm
100 )1 Center Freq
0.0 (,"""W"'"""\ 2.367500000 GHz
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-20.0 \
f '\ StartFreq
00 5 | 3 o \“ 2310000000 GHz
-40.0
l“‘f“ | i " o TR M i it e
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2425000000 GHz
Start 2.31000 GHz Stop 2.42500 GHz CF Step
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@ N[ [f[] = 2413558GHz[ = 3010dBm| | [ |
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MSG STATUS

Restrict-band band-edge measurements_11G_2412_ Antl_AV

Agilent Spectrum Analyzer - Swept SA

RF S0G  AC ALIGN AUTO 01:54:05 PM Dec 03, 2017

ICenter Freq 2.367500000 GHz | Avg Type: Log-Pwr macE[l23456|  reduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1110 TYPE|M ekttt
IFGainlow  #Atten:30 dB ver|P PRFFP
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Restrict-band band-edge measurements_11G 2462 _Antl PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMSE:PULSE] ALIGN AUTO 02:04:01 PMDec 03, 2017

ICenter Freq 2.475000000 GHz | Avg Type: Log-Pur Wi [loza56|  Trequency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGainlow  #Atten:30 dB verfP PPPPP
e Offect .07 a5 MKr3 2.500 000 00 GHZ|[ ~ AuteTune
1ngB.fdiv Ref 20.00 dBm -40.429 dBm
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-20.0 l \
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StopFreq
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Res BW 1.0 MHz #VYBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5.000000 MHz
MKR MODE TRC| SCL A Y FUNCTION FUNCTION WIDTH FUNCTION V&LUE A M Man
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Restrict-band band-edge measurements_11G_2462_Antl_AV

Agilent Spectrum Analyzer - Swept SA

RF S0G  AC ALIGN AUTO 02:04:15PMDec 03, 2017

ICenter Freq 2.475000000 GHz | Avg Type: Log-Pwr macE[l23456|  Freduency

PNO: Fast —»— T1rig: Free Run Avg|Hold: 2110 TYPE|M ekttt

IFGainlow  #Atten:30 dB ver|P PRFFP
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Restrict-band band-edge measurements 11N20SISO_2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF 506 AC SEMNSE:PULSE ALIGH AUTO 02:19:18 PMDec 05, 2017
ICenter Freq 2.367500000 GHz | Avg Type: Log-Pwr macEogqsg|  Freduency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Low  #Atten: 30 dB ver|P PPPP R
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7.Duty Cycle
Test Mode | Test Channel Ant Duty Cycle[%] Verdict
11B 2437 Antl 100 PASS
11G 2437 Antl 100 PASS
11N20SISO 2437 Antl 100 PASS
11IN40SISO 2437 Antl 100 PASS
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